
STATE OF MISSOURI 
 

DEPARTMENT OF NATURAL RESOURCES 
 

MISSOURI CLEAN WATER COMMISSION 
 

 
 

MISSOURI STATE OPERATING PERMIT 
 
In compliance with the Missouri Clean Water Law (Chapter 644 RSMo, hereinafter, the Law), and the Federal Water Pollution 
Control Act (Public Law 92-500, 92nd Congress) as amended, 
 
Permit No.   MO-0140503 
 
Owner:    American Foods Development Co., LLC 
Address:    500 S. Washington Street, Green Bay, WI 54301 
 
Continuing Authority:  Public Water Supply District No. 2 of St. Charles County, Missouri 
Address:    100 Water Drive, O’Fallon, MO 63368 
 
Facility Name:   New Wright City South Wastewater Treatment Facility 
Facility Address:   1000 Lagoon Drive; Wright City, MO 63390 
[...]
Tributary to Peruque Creek was 24.66 lbs per day; which is more than the 20.45 lbs per day with the new treatment plant. The 
new treatment plant, even at an increased flow will provide a reduction of 4.21 lbs/day of ammonia or approximately a 17% 
reduction in ammonia load. 
 
Below are tables related to loading within Warren County and St. Charles County either within the watershed or nearby to 
provide context. The first table is based on the permitted design flow listed on the various permits and the effluent limits 
within the permit. For total nitrogen, total phosphorus, nitrate+nitrite not all facilities are currently monitoring for these 
parameters and as such data was not available. For the facilities that are monitoring nutrients, as none of the facilities 
currently have nutrient effluent limits, the loading was based on the average concentration reported over the last five years. 
The second table is the maximum daily flow reported by each facility over the last five years and their permitted effluent 
limit.  
 

https://dnrservices.mo.gov/env/wpp/permits/issued/docs/0023191.pdf


 
 

New Wright City South WWTF 
Fact Sheet Page 75 of 99 

 
 
Table 1: Annual Loading Comparison based on Permitted Design Flow 

 
 
 
Table 2: Annual Load comparison based on maximum daily flow reported over the last 5 years 

 
 
**Incline Village and Warrenton are in the process of upgrading and expanding their plants. 
 
At the permitted design flow and effluent limits, American Heartland will be approximately: 
17% of the existing permitted flow; 33% of the BOD load; 2% of the TSS load; and 8% of the ammonia load in Peruque 
Creek. 
 
The flow from the new wastewater treatment plant is limited to 3.5 million gallons per day on a monthly average basis. 
Approximately 1.5 MGD will come from the meatpacking operation which leaves 2.0 MGD to serve the community’s 
wastewater. The design flow is based on the engineering calculations that is the flow each component of the treatment plant 
can fully treat at daily. Each component within the treatment plant also has a peaking factor that the component is capable of 
treating a higher flow or load for short durations, but not for a sustained period of time. When a treatment plant consistently 
is over their design flow, it increases the risk that the different components will not work effectively or efficiently, and the 
facility may begin to experience issues in meeting effluent limits and treatment levels.  
 
 
Missouri’s WQS general criteria (sometimes referred to as “free-froms,” or narrative criteria) found in 10 CSR 20-7.031(4), 
indicate that waterbodies must be free from hydrologic changes as the result of a discharge. Hydrologic changes were 
considered when the permit was completed, and the Peruque Watershed document was reviewed. Later in this response 
section are calculations regarding hydrologic changes. The antidegradation review indicated approval of the new wastewater 

Load (lbs/year)
Facility Name Permit # Design Flow (MGD) BOD TSS Ammonia Nitrate+Nitrite Nitrogen Phosphorus
American Heartland (proposed) MO0140503 3.5 63,964          106,607           7,463                106,607              117,268       8,529            
Wright City South (permitted) MO0023191 0.5 45,689          45,689              6,853                10,843                21,428          6,549            
Foristell MO0116114 0.022 2,010            2,010                131                    n/a n/a n/a
Boone Ridge Estates MO0126594 0.024 1,828            1,828                143                    n/a n/a n/a
Castlegate MO0057801 0.05 3,807            3,807                308                    n/a n/a n/a
Maple Ridge MHP MO0105007 0.011 1,005            1,005                65                      n/a n/a n/a
Earnest Farm MOG8231043 n/a n/a n/a n/a n/a n/a
Stewart MHP MO0119792 0.0025 342.67 609                    17 n/a n/a n/a
Lake St. Louis Community AssociationMOG690015 0.02 0.00 1,340                n/a n/a n/a n/a
General Motors Wentzville MO0100153 16.8 0.00 3,070,292        n/a n/a n/a n/a
O'Fallon MO0028720 11.25 856,666       1,028,000        1,106,813        150,773              757,293       84,639          
Warrenton MO0087912 3.2 292,409       292,409           25,342              50,197                54,973          16,472          
Incline Village No. 1** MO0098817 0.08 4,873            4,873                560                    n/a n/a n/a
Incline Village No.2** MO0100358 0.06 3,655            3,655                402                    n/a n/a n/a
Providence Estates MO0133264 0.25 7,615            11,422              1,371                12,443                14,620          2,650            
Wentzville MO0093599 7.04 385,980       578,969           38,598              306,210              n/a 82,557          
Pleasant Oak MHP MO0110680 0.019 1,736            1,736                98                      n/a n/a n/a

Load (lbs/year)
Facility Name Permit # Max reported flow BOD TSS Ammonia Nitrate+Nitrite Nitrogen Phosphorus
American Heartland (proposed) MO0140503 3.5 63,964              106,607           7,463                106,607              117,268           8,529            
Wright City South (existing-actual) MO0023191 7.00 639,644           639,644           95,947              151,809              299,993           91,682          
Foristell MO0116114 0.0872 7,968                7,968                518                    n/a n/a n/a
Boone Ridge Estates MO0126594 0.056839 4,328                4,328                338                    n/a n/a n/a
Castlegate MO0057801 0.277641 21,142              21,142              1,708                n/a n/a n/a
Maple Ridge MHP MO0105007 0.009 822                    822                    53                      n/a n/a n/a
Earnest Farm MOG8231043 n/a n/a n/a n/a n/a n/a n/a
Stewart MHP MO0119792 0.009 1,234                2,193                61                      n/a n/a n/a
Lake St. Louis Community Association MOG690015 0.3456 n/a 23,159              n/a n/a n/a n/a
General Motors Wentzville MO0100153 9.12 n/a 1,666,730        n/a n/a n/a n/a
O'Fallon MO0028720 22 1,675,259        2,010,311        2,164,434        294,846              1,480,929        165,516       
Warrenton** MO0087912 4.456 407,179           407,179           35,289              69,899                76,550              22,938          
Incline Village No. 1** MO0098817 0.28 17,057              17,057              1,962                n/a n/a n/a
Incline Village No.2** MO0100358 0.23196 14,131              14,131              8,549                n/a n/a n/a
Providence Estates MO0133264 0.058483 1,781                2,672                321                    2,911                   3,420                620                
Wentzville MO0093599 7.04 385,980           578,969           38,598              306,210              n/a 82,557          
Pleasant Oak MHP MO0110680 0.018 1,645                1,645                93                      n/a n/a n/a



 
 

New Wright City South WWTF 
Fact Sheet Page 76 of 99 

 
treatment system and increasing flows (above the Wright City South WWTP current design flow of 0.5 MGD), the permit 
allows the expanded discharge.  
 
The approval of the increasing flow was based on information submitted to the department; see Appendix 6, next in this 
section.  

 
A comment was received with respect to the 4/08/2022 Woodard & Curran ADA: Perhaps the major comment to be made on this 
report is the fact that there is limited historic data to support the assumptions made for the influent quality of the wastewater. For TKN 
and TP the report uses data based on “typical medium strength domestic wastewater” for the municipal contribution, however, the 
application is for a nondomestic wastewater treatment facility. Data provided by AFG was considered acceptable for “anticipated” 
TKN and TP values. Has the AFG provided data from other similar operations to support their numbers? The basis for values selected 
for DO and BOD5 from the beef processing wastewater stream is not clearly stated. 

 
Influent from the beef processing plant will be combined with domestic wastewater for treatment through the 4-stage 
Bardenpho system. With the proposed split, 43% of the flow will be from the industrial beef processing plant and 57% will 
be from the municipality. In consideration of the design and to reduce BOD, TSS, and nutrient loads from the beef processing 
plant, the industrial process wastewater goes through pretreatment prior to being pumped to the wastewater treatment facility. 
The pretreatment process includes the beef processing waste stream being screened to remove solids and proceeds to a 
dissolved air flotation system (DAF). In a DAF unit, air creates bubbles that adhere to suspended solids, causing the solids to 
float to the surface where they can be removed by skimming. DAF removes suspended solids (e.g., soil, sand), fatty tissue 
from meat and poultry, oils, grease, and metals. A DAF system can minimize the impact on downstream biological treatment 
processes. 
 
The EPA has proposed new pretreatment effluent guidelines for meat processors that the pretreatment facility will be required 
to meet. As of June 2024, the proposed pretreatment effluent limit guidelines have not been finalized by EPA, but Woodward 
& Curran and American Heartland Packing is aware of the upcoming EPA requirements.  
 
The effluent limits contained in the OP are the final concentrations determined to protect water quality and designated uses of 
the receiving waterbody regardless of influent concentrations. 

 
Comment(s) were received regarding nutrient removal, specifically how are Nitrogen and Phosphorus removed? 
 

Nitrogen and phosphorous are removed through several mechanisms in the advanced treatment system. The four stage 
Bardenpho is an activated sludge process designed for total nutrient removal. Total nutrient removal is becoming more 
common across the United States, but most of the research and development happened overseas and then was implemented in 
the US first in large-scale in the Chesapeake Bay watershed. The four stage Bardenpho process starts with an anoxic (in the 
absence of aeration) tank followed by an aeration tank in the first two stages. The third stage is a secondary anoxic zone to 
provide nitrogen removal (denitrification) of the portion of the flow that is not recycled to the primary anoxic zone. The 
fourth and final zone is a re‐aeration zone that serves to strip any nitrogen gas and increase the dissolved oxygen 
concentration before clarification. If necessary, the facility can add a carbon source in the third stage to continue the removal 
of nitrogen, see image below for an example diagram (EPA’s Nutrient Control Design Manual Section 6.2.1.2). Phosphorus 
removal is being done by a side stream system where flows are controlled and recycled with aeration controlled to force 
biological organisms to grow that basically eat the phosphorus present in the water. As it is a challenge for systems to do both 
biological nitrogen removal and total phosphorus removal with the same treatment trains, many communities and American 
Foods often propose chemical phosphorus removal and filtration to ensure they consistently meet phosphorus limits. 
Chemical phosphorus removal uses common metal salts such as aluminum sulfate (commonly referred to as alum) or ferric 
chloride to precipitate out the phosphorus, then use the filtration as a polishing step to ensure phosphorus is removed. 
Filtration at the end of the treatment train is often a polishing step for additional removal of wastewater pollutants. It is 
proposed for this facility and is common with the Chesapeake Bay facilities to ensure the high treatment levels are 
maintained.  

 

https://www.epa.gov/sites/default/files/2019-02/documents/nutrient-control-design-manual.pdf


 
 

New Wright City South WWTF 
Fact Sheet Page 77 of 99 

 

 
 

A comment was received stating “In the absence of meaningful stream water quality data, operational treatment plant performance 
values, or historic wastewater influent data, MO DNR should identify discharge permit limits that are based on conservative best-
available-technology. rather than general information or assumed values. The WCWWTF Upgrade is intended to meet community 
needs for 20 years. It seems counterintuitive to select a lower cost treatment option that will primarily provide financial benefit for the 
owner, AFG, while significantly degrading the water quality of a stream already listed as degraded before the addition of 
contamination from the “Upgraded” WCWWTF“. 
 

The 4-stage Bardenpho system is designed for biological total nitrogen removal; nitrification and denitrification. The 5-stage 
Bardenpho wastewater treatment system is a modified 4-stage Bardenpho system designed for biological nitrogen and 
phosphorus removal. Their choice of the 4-stage Bardenpho system with side stream phosphorus treatment provides the same 
level of total nitrogen and total phosphorus removal as a 5-stage Bardenpho wastewater treatment system. While the 5-stage 
Bardenpho was identified in the Antidegradation Review as the preferred alternative, the Antidegradation does not limit the 
facility to the preferred alternative as long as the selected treatment technology will meet the effluent limits established in the 
review. In EPA’s review of nutrient removal technologies, both the 4 stage and 5 stage Bardenpho are established 
technologies for nutrient removal and providing a high level of treatment, as they have been installed across the country to 
address nutrient concerns, such as in the Chesapeake Bay watershed. 
 

Comment(s) questioned why the no-discharge option was dismissed. 
 

A non-discharging option is rarely, if ever, suitable for cities collecting and treating domestic wastewater. The sheer volume 
of the water makes it unmanageable for land application practices which is a non-discharging method. Other comments have 
indicated that an unwanted increase in truck traffic will be occurring (outside the scope of this MSOP action) due to this new 
facility; but to haul wastewater to land application fields, would be a significant increase in tanker traffic. Most tankers only 
hold about 6,000 gallons, which would require over 580 tankers pump out the water each day.  
 
To land apply 3.5 million gallons daily, there would need to be a minimum of 1,960 acres (which does not account for 
setbacks) of fields able to accept that wastewater, while not hydraulically overloading the soil; meaning that if it is raining, 
has rained, or is expected to rain, application cannot occur. Additionally, per Missouri’s design standards, a facility is 
required to have 105 days of wastewater storage. This would require a basin that can hold (105 * 3.5 million gallons) = 367.5 
million gallons of water. 105 is the minimum days of storage for Warren County per 10 CSR 20-8.200(6)(C)1.C, and 3.5 is 
the design flow. The basin would need to be a minimum of 57 acres in size if it was 20 feet deep.  
 
Another option was diverting flows to other wastewater treatment plants. This is impractical, because wherever the flows are 
diverted to, those receiving WWTPs will also need to upgrade to accept the additional flows. Missouri’s waters are protected 
equally throughout the state. Discharge to another stream was considered under the antidegradation review; however, 
pumping water is energetically costly, and there was no benefit to discharge to an alternate location.  
 
For these reasons, the no-discharge options were dismissed. 
 

Comment(s) noted a concern with the language “significant degradation” used in the Water Quality and Antidegradation Review 
document. What is assimilative capacity? How are antidegradation values assigned if the receiving waterbody is impaired? 
 



 
 

New Wright City South WWTF 
Fact Sheet Page 78 of 99 

 
The Antidegradation Implementation Procedure (AIP) defines significant degradation as, “A reduction by 10 percent or more 